
PT340 (B621) 
 



 

 

 
  1.1BIN TRAY (B621) ..............................................   2 
PARTS INDEX..........................................................   5 

PT340 (B621) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 
 

 

October ,16 ' 2003 



2 

 
 

1.1BIN TRAY (B621) 

 



3 

 1 B621 4490  Extension Tray 1 
 2 B621 4497  Exit Tray 1 
 3 B621 4498  Tray Guide Plate 1 
 4 AX05 0198  Stepper Motor DC24V 1 
 5 B621 5256  Harness - 1bin Drawer 1 
 6 B621 5120  PCB 1bin 1 
 7 B621 4456  Stepper Motor Bracket Ass'y 1 
 8 A869 4457  Gear - 18Z 1 
 9 B621 4460  Bracket Ground Plate 1 
 10 A869 4458  Gear - 19Z 1 
 11 B621 4487  Tension Spring 1 
 12 AX11 0097  DC Solenoid DC24V/6.2W 1 
 13 B621 4484  Solenoid Lever 1 
 14 A250 2779  Pin - M6 1 
 15 B621 4480  Torsion Spring 2 
 16 B621 4478  Driven Exit Roller 2 
 17 AW01 0100  Paper Feed Sensor 1 
 18 B621 4453  Exit Roller 1 
 19 B621 4499  Discharge Brush Ground Plate 1 
 20 B621 4493  Upper Cover Sub-ass'y 1 
 21 AA12 0094  Antistatic Brush 1 
 22 AA08 2115  Bushing 5x10x5 1 
 23 B621 4452  Paper Feed Sensor 1 
 24 G020 5626  Push Switch 1 
 25 B621 5257  Harness - Paper Feed Sensor 1bin 1 
 26 B621 4450  Upper Frame 1 
 27 B621 5258  Harness - 1bin LED 1 
 28 B621 4461  Magnet Catch Stay 1 
 29 B621 4481  Gate Guide 1 
 30 G800 4851  Bushing 3 
 31 AG07 0014  Magnet Catch 1 
 32 B621 5254  Harness - Paper Detector Sensor 1bin 1 
 33 B621 4475  Lower Frame 1 
 34 B621 4483  Paper Feed Sensor Cover 1 
 35 B621 4492  Exit Tray Sub-Ass'y 1 

 36 B621 4470  Decal - Open And Close 1 
 37 B621 4479  Exit Bushing 4 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 101 0453 3006B Tapping Screw - M3x6  
 102 0450 3008B Tapping Screw - M3x8  
 103 0720 0030B Retaining Ring - M3  
 104 1105 0516  Clamp  
 105 1105 0511  Harness Clamp - LWS-0306ZC  
 106 0451 3006B Tapping Screw - M3x6  
 107 0450 3008H Tapping Screw - M3x8 

Description Q’ty Per 
Assembly 

Part No. Index 
No. 

Description Q’ty Per 
Assembly 

Part No. Index 
No. 

1.1BIN TRAY (B621) 
Description Q’ty Per 

Assembly 
Part No. Index 

No. 
Description Q’ty Per 

Assembly 
Part No. Index 

No. 



 

 
 

Parts Index 



6 

B621 4450  Upper Frame   3 -  26 
B621 4452  Paper Feed Sensor   3 -  23 
B621 4453  Exit Roller   3 -  18 
B621 4456  Stepper Motor Bracket Ass'y   3 -   7 
B621 4460  Bracket Ground Plate   3 -   9 
B621 4461  Magnet Catch Stay   3 -  28 
B621 4470  Decal - Open And Close   3 -  36 
B621 4475  Lower Frame   3 -  33 
B621 4478  Driven Exit Roller   3 -  16 
B621 4479  Exit Bushing   3 -  37 
B621 4480  Torsion Spring   3 -  15 
B621 4481  Gate Guide   3 -  29 
B621 4483  Paper Feed Sensor Cover   3 -  34 
B621 4484  Solenoid Lever   3 -  13 
B621 4487  Tension Spring   3 -  11 
B621 4490  Extension Tray   3 -   1 
B621 4492  Exit Tray Sub-Ass'y   3 -  35 
B621 4493  Upper Cover Sub-ass'y   3 -  20 
B621 4497  Exit Tray   3 -   2 
B621 4498  Tray Guide Plate   3 -   3 
B621 4499  Discharge Brush Ground Plate   3 -  19 
B621 5120  PCB 1bin   3 -   6 
B621 5254  Harness - Paper Detector Sensor 1bin   3 -  32 
B621 5256  Harness - 1bin Drawer   3 -   5 
B621 5257  Harness - Paper Feed Sensor 1bin   3 -  25 
B621 5258  Harness - 1bin LED   3 -  27 
 
 
 
 
 
 
 
 
 

A250 2779  Pin - M6   3 -  14 
A869 4457  Gear - 18Z   3 -   8 
A869 4458  Gear - 19Z   3 -  10 
G020 5626  Push Switch   3 -  24 
G800 4851  Bushing   3 -  30 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Parts Index 
Description Page and 

Index No. 
Part No. Description Page and 

Index No. 
Part No. 



7 

AA08 2115  Bushing 5x10x5   3 -  22 
AA12 0094  Antistatic Brush   3 -  21 
AG07 0014  Magnet Catch   3 -  31 
AW01 0100  Paper Feed Sensor   3 -  17 
AX05 0198  Stepper Motor DC24V   3 -   4 
AX11 0097  DC Solenoid DC24V/6.2W   3 -  12 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

0450 3008B Tapping Screw - M3x8   3 -102 
0450 3008H Tapping Screw - M3x8   3 -107 
0451 3006B Tapping Screw - M3x6   3 -106 
0453 3006B Tapping Screw - M3x6   3 -101 
0720 0030B Retaining Ring - M3   3 -103 
1105 0511  Harness Clamp - LWS-0306ZC   3 -105 
1105 0516  Clamp   3 -104 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Description Page and 
Index No. 

Part No. Description Page and 
Index No. 

Part No. 


	1.1BIN TRAY (B621) 
	Parts Index 

